X CERARNICCDHRAZZER BERAICBED+RICHBELTEZWL,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’'emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

MAINTENANCE MANUAL
AT F Y AHARE

DMT VE-R readys 25 e

1:10 Scale Motors,zorts
Radio Controlled Brushless Motor Powered 4WD Monstor Truck THE FIEST RADIO CONTROL HOPELS

=

4 ™\
OFRITEITIBICHBELTHD £T, AT T YAP/—Y DTHBRDIRIC @AV TF Y APIN—YKIMYT ZBIE. EXAPEREELIBRNES

SEICLTLREWV, AVTHY AP TORENL AR, BELKD ICRERIF TS0,
DOIRFEIES U < BEHI—T—HAEITEHNEhECZEL,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.

replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO

Deutschland.
@ Cette notice décrit les différentes phases de montage et de @ Faire attention de ne pas perdre de vis ou autres petites pieces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chéssis ... En cas de perte, les remplacer immédiatement.

modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucion de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algun repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la
\ hora de cambiar algun repuesto. )
HUBHROIH, FERMKELEB T ZHENH D EI, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZIR(ATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso NO. 30844

© Copyright 2012 KYOSHO CORPORATION / 2 4B W #r 8 1 5
30844-MMO01



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 53‘5% IMPORTANT: Maniez les outils avec prudence!

u I utifi . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

MY TICRELRIER f EAT3TEORRVNCIR, HHEBLTIREW,

FYMCA>TWEIE —RHERIE 7oeh)—

TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor

OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS

WAL YF (2mm, 2.5mm, 5mm) W+ R51/8— (K ) N0.96154 0
Hex wrenches (2mm, 2.5mm, 5mm) Phillips screwdrivers (sizes: L, M, S) KYOSHO AR+ LT )L— Iw
Sechskantschliissel (2mm, 2.5mm, 5mm) Kreuzschlitzschraubendreher KYOSHO Special Glue i,
Clé allen (2mm, 2.5mm, 5mm) Tournevis cruciforme A=l
Llaves Allen (2mm, 2.5mm, 5mm) Destornilladores Phillips Instant Glue / Sekundenkleber @

@: @ Colle cyanoacrylate / Pegamento instantaneo
WxyOy 7

Screw Cement / Schraubensicherung
Frein filet / Fijatornillos

2mm Q
BSIARYF | AN
2.5mm

Needle Nose Pliers Scissors
5mm Flachzange Schere No.96178 ggn?sm }
Pinces plates Ciseaux Oy 7%~ (F3&E/10cc

Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

Alicates de punta fina Tijera
B+FLYF (X) o ,.@
Cross Wrench (big) W

Kreuzschlussel (groB)

Clé en croix (grande) W=y /(= No0.36219

Llave de cruz (Grande) Wire Cutters SPFr47Tyy)—T—
8 Seitenschneider WHy5—F17 SP KNIFE EDGE REAMER
u Pince coupante Sharp Hobby Knife REIBAHLE

Alicate cortacables ALESOIR SPECIAL

Scharfes Bastelmesser
Cutter

Cuchilla de Hobby

[T 77777777 armmim ]

HERRAMIENTA TALADRO CARROCERIA

M )

| B
Awl TANINFET, B ~ 1I5mmORSHIHNTEZITETT,
Spitzahle No need to pre-drilll Drills neat 1 ~ 15mm holes directly!
Poingon UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Punzén Lécher, einfach und sauber!
Un must! Permet de faire des trous de 1 ~ 15mm sans
6:1 ) effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
eecccccccccccccccccccccccccccccccccnns

I THEIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTRDZ EITERLTLIEE WL,

O OHTEEER Fn, BEEEET S, ; \\\\\\\\\m ggﬁ‘;g‘
0=y FONFEFEN D B, ﬂ W NERARANAN
NF—FR, RRNBDE LS, BEVWKHOIR R | Bon

SEIEN BTV —HERE, FTIEELS
(A%
QNS BERBOFECY A XZEBRZIIBVNLSICT B,
ZSEICUTHEBULRNSHEITS,

‘ Correcto

B

. Wron
OTPLREHHHElE - - - Al Faloch
fid ZANE L THE@MDEES NS X THEDH T RARNERREA .
<A, Mauvais
£REU, H@NERT X THOZEECRNED L Mal
BB ET,
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Sijamais il y a des pieces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la pieéce a monter soit bien installée. Pourtant, veillez &
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelles. @Compruebe la conformidad de todas las piezas.

@ Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in Inrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht Uberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EXAPIYIE@EDEL < A> TVWEY,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTEIS D XTDTHERL THSMHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ )\ EBFBD T+ X /OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EVVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\\\\\\\\\\\l\\\\\\\\\\\\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r : WJ 3mm 3

‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm X %)L - "FU>T 5.8mm EOR—JL
Vis Vis TP F/H 3xi2mm S E R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis FH 3x1omm Casquillo Metdlico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm ’

HSER £y hER — [ )IIIIIIMIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: (

How to read the instruction manual:

P COEBETHIT2E8E L DB,
DNERmO AR, RYE. ERE
CEF Y MAOE@IE. EREERWTF—

No Mt SNTWEY, ART/N—=VY%
BATERIEF—NoZzBBL T LW,

CHBAEATREZLDOY—IMMEREINT

WEd, ¥—7ITERL TRIZTZED
TLEEW, Y=Y DFHBIF, &=
DTICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:
Cémo leer el manual de instrucciones:

( Exemple Beispiel

§iEA%l Example)

Ejemplo)

1 70y K A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

(@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

: Numéro de la plage de montage et le nom de

la piece a assembiler.

: Numéro de référence de la piéce, nom,

illust-ration en grandeur réelle et quantité
utilisée.

: Toutes les piéces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I'achat de piéces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Indica el nimero del Paso y la Parte a ser

montada.

: Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

: Todas las piezas, excepto los tornillos vienen

identificadas por un ndmero. Para
comprarlas por separado,

mire el nUmero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII TRID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung

Symbols used throughout the instruction manual, comprise:

ﬂ SEEEICFEDNTVNEY—Y

ERU THEII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

HSOIBICHEIIT 3,
Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

XYOAYIHIEES,
Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

BEEERITEET .

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JLREBRITEST 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

Czhy 9%,

Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

M 3 B = BN

EARUC &L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

R1ESH,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

B (CER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

ERIF.
For Left.
Links
Gauche
Izquierda

x
i

7 <= ¢ -

AET2LSICHILITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

TIREED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

RE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'’échelle.

Dibujo a tamafio real.

pilll - YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

afA,.
For Right.
Rechts
Drolte
Derecha




77 %% / Differential / Gear Differential
Différentiel / Diferencial

7Oy /UvH (B RS2 A
For front and rear For center
vorn & hinten Mitte

Pour l'avant et l'arriere Pour le centre
Delantero y Trasero Central

BEEZZT. N\vITva1%HES S,
Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.

Ajuste la holgura con las arandelas.

x1 [B]

@®0oY>spPs ®4 x10mm ¥ LA ®4x27mm Y+ 7k @F7vaaqvh (13912 x 18 x 4mm X7 YV
O-ring P5 Shim Shaft Differential Shaft Ball Bearing
O-Ring P5 Unterlegscheibe Welle Welle Differential Kugellager
Joint thorique P5 Rondelle de callage Axe 4x27mm Noix de cardan Roulements a billes
Junta Térica P5 Arandela Eje 4x27mm Salida diferencial Rodamiento

L ] 3 |
ol - | i )
®5x12mm VL (82.6 x 12mm TPH S ER — s (O DT |- 6
(92 x10.8mm £~ Shim TP F/H Screw
Pin Unterlegscheibe SK Treibschraube 12x15x0.2mm > L
Stift Rondelle de callage Vis TP F/H 2.6x12mm Shim
Axe 2x10.8mm Arandela Tornillo 2.6x12mm TP F/H Unterlegscheibe
Pasador [mm ””””””””” 12 Rondelle de callage
””””””””””””””” 6 Arandela
[ V) R ER B, 2 2ty MEIZTZ (B),
(%] Apply grease. W4 pssemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.

Aplicar grasa. Repita las veces sefialadas.




2 F 7Ry U X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

(102 x 10.8mm £
Pin
Stift
Axe 2x10.8mm
Pasador

(195 x 8mm X7 Y Y
Ball Bearing
Kugellager
Roulements a billes

i®5x 10mm X7 YU >
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@A 7Y 3 Y DRY LS F—(TRW152/TR153) 2B 1 BBICAER/\—Y TF,
Part @ is required when installing the optional stabilizer.

Bauteil bei Einbau des optionalen Stabilisators benétigt.

La pieceest nécessaire pour installer la barre anti-roulis option.
Necesitara la pieza @ cuando instale la barra estabilizadora opcional.

Cross section @
Querschnitt

Vue de coupe

Vista lateral

3 F R T X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

26x12mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x12mm
Tornillo 2.6x12mm TP

(7Y ~/UYH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

2.6x12mm

2.6x12mm Q

TR ER5, 2 2ty hMEIZTS (B,

Apply grease. Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.
Aplicar grasa. Repita las veces sefialadas.




4 ¥Ry ¥ X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

:NENWAN
Holes for mounting.
Diese Bohrungen verwenden

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[inia 4
TvIEY
Hook Pin
Karrosserieklammer

Goupille
Clip carroceria

<70Yk~E>
< Front >
<Vorne >

< Avant >

< Delantera >

3x10mm(TP)

Trous pour le montage.
Agujeros a utilizar.

<YVH>
< Rear >

< Hinten >
< Arriére >
< Trasera >

3x10mm(TP)

5 70y ~FYRy J X | Front Gearbox / Vorderes Getriebegehause
Carter de différentiel avant / Caja de transmision Delantera

Q) R

Holes for mounting.
Diese Bohrungen verwenden

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
ﬂu\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 4

3x12mm EX
Screw
LK Schraube
Vis 3x12mm

Tornillo 3x12mm
ﬂllllllllllllllllllllllll ffffffffffffffff 2

3x12mm(TP)

3x12mm(TP)

Trous pour le montage.
Agujeros a utilizar.

70 ~H
Front
Vorne
Avant
Delanteros

3x12mm

(7o AR U THEIZI TS,
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

V EARU L SICHEIZITS,

RYAYIH=ZES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.




¥ % 0w R /Rear Tie Rod / Hinteres Gestaenge [E]
Biellette arriére / Tirante trasero X

79mm

6.8mm R—JL
Ball Kugel

Rotule Rétula Q

%) 6.8mm R—JLT> R
Ball End
Kugelpfanne
Chape

Rotul
~ Hotula

(- 2

/

@) 4x95mm 7Y v A5 7)LOYR
Adjustable Rod
Gewindestange
Biellette reglable
Tirante ajustable

(L UL

,,,,,,, 2 |
e . : , O mr
7 )7 £ R 7 X / Rear Gearbox / Hintere Getriebegehause Holes for mounting
Carter de différentiel arriere / Caja de transmision Trasera Diese Bohrungen ~erwenden
. Trous pour le montage.
3x12mm TPEX Aguijeros a utilizar.
TP Screw
LK Treibschr 3x14mm

Vis TP 3x12mm

Tornillo 3x12mm TP
ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\“- ffffffffffffffff 4

3x12mm EX
Screw
LK Schraube
Vis 3x12mm

3x14mm TPEX
TP Screw
LK Treibschr
Vis TP 3x14mm
Tornillo 3x14mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“- —————————————— >

U H
Rear

Hinten
Arriére
Traseros

3x12mm(TP)

24

[ 2 FRUTHII TS, %EEIEU&'BLC%HIZTéo 2 2ty MBEIZITZ (). RTE, XIOAYIBEED,
=8 Pay close attention here! Assemble left and right sides the same way. Assemble as many times as specified. True-to-scale diagram. Apply threadlocker (screw cement).
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Verwenden Sie Schraubensicherungslack.
Attention! Avis important! Assemblez le coté gauche comme le coté droit. Assemblez aussi souvent quiindiqué. Illustration a I'échelle. Appliquer du frein filet.
Preste atencion. Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Dibujo a tamafio real. Aplique liquido fijatomnillos.




Chassis / Chasis

2+ >— / Chassis / Das Chassis

Y Frmy o X
Rear Gearbox
Hintere Getriebegehause

Carter de différentiel arriere
Caja de transmision Trasera

ZAYRFVRY IR

Front Gearbox

Vorderes Getriebegehause
Carter de différentiel avant
Caja de transmisiéon Delantera

3x12mm

3x12mm

3x12mm TPHZEXR

TP F/H Screw  SK Treibschraube

Vis TP F/H 3x12mm  Tornillo 3x12mm TP F/H
L 10

3x12mm

3x12mm

H—7R+t -+ /\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

#11mm

Y approx. 11mm
ca. 11mm

— environ 11mm
aprox. 11mm

3x8mm EX
Screw
LK Schraube
Vis 3x8mm
Tornillo 3x8mm
ﬂl\\\\\\\\\\\\l\\ **************** 2
3x10mm E'2R 3x10mm ¥TER @)5.8mm EOR—I
Screw F/H Screw Pillow Ball
LK Schraube SK Schraube Kugelschraube
Vis 3x10mm Vis F/H 3x10mm Rotule 5.8mm
Tornillo 3x10mm Tornillo 3x10mm F/H Rétula 5.8mm
—————————————— 2 [ 2 @ (Omm-—s - 2
3x10mm(F/H)
xIOvIEERS, o [REERSESeI e R1ES, L{ FE ITER.

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

I Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

ITI

Temporarily tighten.
Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

9




1 O Y& —FRvy ¥ X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

3x10mm TPE X 3x10mm 3x10mm

TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o e 4

O =ErsREE
Figure seen from the other side
Von der anderen Seite gesehene Figur
Von der anderen gesehene Seite Figur
Figure seen from the other side

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

1 1 t V4 —FRvy 7 X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

©)

)

@

97mm

Y

102mm

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

TURERD, R~ ™, oW %S OJIEIC I C B,

Apply grease. True-to-scale diagram. Assemble in the specified order.

Fetten. MaBstabsgetreue Darstellung. In der angegebenen Reihenfolge zusammenbauen.
Graissez. lllustration a I’échelle. Assemblez dans I'ordre indiqué.

Aplicar grasa. Dibujo a tamafio real. Realice el montaje en el orden indicado.

b2

B E ITER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

Czhy 9%,
74 Cut off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

10




1 2 70> k7 vJ/X—7F"wF /Front Upper Deck / Vordere, obere Chassisplatte
Platine supérieure avant / Soporte delantero

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
g - 2

3x10mm TP S EXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

Bl < RESLTWHD,
Use the screws that were tightened temporarily in Step El .
Schrauben aus Baustufe EJ] verwenden.

3x10mm(TP F/H) Fixer les vis qui étaient temporairement fixées a I'étape El .
Utilice los tornillos apretados de manera provisional en E] .

1 3 )+ 77 v )X—7F"v & / Rear Upper Deck / Hintere, obere Chassisplatte
Platine supérieure arriére / Soporte trasero

3x10mm TPEX
P Sorom 3x10mm(TP) /?
LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂmmw- —————————————————— 3

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

-

OO0

‘ !
ﬁ“\

3x10mm(TP)

L

|
|
|
I
I
|
|
|
1=

g&SHOmm(TP F/H)

11




1 4 70> M R7—L /Front Suspension Arm / Vordere Aufhangung Querlenker
Suspension Triangle avant / Suspension delantera

@)3x39mm ¥+ 7k
Shaft
Welle
Axe 3x39mm
Eje 3x39mm

@)3 x48mm ¥+ 7k
Shaft
Welle
Axe 3x48mm
Eje 3x48mm

2.6x6mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x6mm

Tornillo 2.6x6mm TP
—————————————————————— 2

O OB 27— L3RR EHLETT,
@,suspension arms are interchangeable between front / rear and left / right.
Vordere Aufhaengungen (Teil @ und ) sind zwischen links/rechts und vorne/hinten austauschbar.
Les triangles sont interchangeables entre avant/arriére et gauche/droite.
Los brazos de suspension @@ pueden cambiarse delante detras, izquierda derecha.

1 5 70> ~/X>/X— / Front Bumper
Vordere StoBstange / Pare-choc avant / Parachoques delantero

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

«\\\\\\\\\\\\\\\\\\\w ——————————————————

3x10mm(TP)%

%EEIEUJ:'BLC?&BE‘ZT&, FRUTHII TSR,

Assemble left and right sides the same way. Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez le coté gauche comme le coté droit. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Preste atencion.

12




1 6 74 X 77— Lx / Rear Suspension Arm / Hintere Aufhangung Querlenker
Suspension Triangle arriére / Suspensién Trasera

@3 x56mm ¥+ 7k
Shaft
Welle
Axe 3x56mm
Eje 3x56mm

@)3x39mm ¥+ 7 bk
Shaft
Welle

Axe 3x39mm @
Eje 3x39mm

1 7 ') 47)X>JX— | Rear Bumper
Hintere StoBstange / Pare-choc arriére / Parachoques trasero

Tornillo 3x10mm TP

ﬂx\\\\\\\\\\\\\\\\\\\“- —————————————————— 6

3x10mm TPEX
3x10mm(TP
TP Screw - ™ A
LK Treibschr P
Vis TP 3x10mm ‘,/ N

/
3x10mm(TP)
y EARU &L SICHIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

13



RTTFITFy I, U¥F vl I Steering Knuckle, Rear Knuckle
Lenkhebel, Radtraeger hinten / Fusée de direction, Fusée arriére / Mangueta direccién, Mangueta trasera

@émm 73vYFvh
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

(19 12x18x4mm 7Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

éx12x4mm 7Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@11mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 11mm
Roétula 11mm

@95.8mm EOR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

@ O

d02x10.8mm E>
Pin
Stift
Axe 2x10.8mm
Pasador

RFFYVIFvIIEDH, Q) EOR—ILERD [T 3,
Install pillow ball on steering knuckle only.
Kugelschraube (Teil ) nur am Lenkhebel montieren.
Fixer la rotule sur la fusée de direction.

Instale la rétula solamente en la mangueta de direccion.

G 277V rFy LA
For Steering Knuckle
Fur Lenkhebel
Fusée de direction
Para mangueta de direccion

~EBLYF (5mm)

Hex Wrench (5mm)
Sechskantschliissel (5Smm)
Clé Hexagonale (5mm)
Llave Allen (5mm)

~—_—— -

® vrrvoLm
For Rear Knuckle
Fir Radtraeger hinten
Fusée arriere
Para mangueta trasera

EERUKLSITHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cb6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

oo BEEEP ST AR
I Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

2

ik, L ERIA. ESY AN
Temporarily tighten. For Left. For Right.
Vorlaufig festziehen. Links Rechts
Vissez temporairement. Gauche Drolte
Apriete de manera provisional. Izquierda Derecha

X2

2ty hMEIZTS (A1),

Assemble as many times as specified.

Sooft wie angegeben zusammenbauen.

Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

14




A7 7Y+ v )L I Steering Knuckle / Lenkhebel
Fusée de direction / Mangueta Direccion

s N
Front
Vorne
Avant
Delanteros J

ATF7ITFY I
Steering Knuckle
Lenkhebel

Fusée de direction
Mangueta direccion

ALY F (2mm)
Hex Wrench (2mm)
Sechskantschlissel (2mm)

Clé Hexagonale (2mm)

Llave Allen (2mm)

)47+ v 7 )L / Rear Knuckle / Radtraeger hinten
Fusée arriére / Mangueta trasera

128mm

\

3x15mm

Arriére
Traseros

®3mm 7-/-7y¥r—
Tapered Washer
Konische Distanzscheibe
Rondelles bombées
Arandela 3mm

@l

3x15mm YZEX
F/H Screw
SK Schraube
Vis F/H 3x15mm

Tornillo 3x15mm F/H
] ,,,,,,,,,,,,,,, 2

Rear Knuckle
Radtraeger hinten
Fusée arriére

Mangueta trasera

UrFy oL |

AL >YF (2mm)

Hex Wrench (2mm)
Sechskantschllssel (2mm
Clé Hexagonale (2mm)
Llave Allen (2mm)

<

TR ZED, V EGRUKSICHEIITS, R~

Apply grease. Assemble left and right sides the same way. True-to-scale diagram.
Fetten. Bauen Sie eine linke und eine rechte Seite. MaBstabsgetreue Darstel
Graissez. Assemblez le coté gauche comme le c6té droit. lllustration a I'échelle.

Aplicar grasa. Realice el montaje de igual forma en ambos lados. Dibujo a tamafio real.

L ERIA. AR,
For Left. For Right.
lung. Links Rechts
Gauche Drolte
Izquierda Derecha

15



21 AF7Y >4 Ay R /Steering Rod / Lenkgestaenge
Biellette de direction / Tirante direccién

28.5mm

JES

OATF7IVTHIAOY R
Steering Tie Rod
Spurstange
Biellette de direction
Tirante direccién ajustable

@3 x40mm 7Y v A5 7)NOYR
Adjustable Rod
Gewindestange
Biellette reglable
Tirante ajustable

OXF7YUYIOYR | b
Steering Rod ‘
Lenkgestaenge
Tringlerie de direction
Tirante direccion

UL AN

Bl M =

~a
(D
80mm

AFFIYvTI4OY R
Steering Tie Rod
Spurstange

Biellette de direction
Tirante direccién ajustable

LU

LU

AF7UrTay R

@0)5.8mm R—JLT>V R
Ball End Kugelpfanne
Chape Rétula

®)3x9%4mm 7Y v A5 7)LOYR
Adjustable Rod
Gewindestange
Biellette reglable
Tirante ajustable

Steering Rod

Lenkgestaenge
Tringlerie de direction
Tirante direccion

Front/ Vorne /
Avant / Delantera

Steering Tie Rod

LLLLLLLLLLLLLLLLLL

JULLUBILILY — Spurstange

Biellette de direction
Tirante direccién ajustable

24

22 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

v RNCTHREERE, OH D,

@2.6mm Fv bk

Nut  Mutter
Ecrou Tuerca 2.6mm
@) 4

@9 2.6 x6.8x0.5mm 7y ¥ v —

@) 6.8mm 5> /X—T VR

Cover the shaft with cloth
before gripping it with pliers.
Schitzen Sie die Kolbenstange
mit etwas Stoff oder Papier.
Pour ne pas rayer avec la pince, protégez

Shock End
Kugelpfanne

Chape Amortisseur
Roétula Amortiguador

Washer la tige avec du papier ou du tissu.
Scheibe C- Cubra el eje con un trapo para
Rondelle 2.6x6.8x0.5mm evitar rayar el eje.
Arandela 2.6x6.8x0.5mm — . 4
,,,,,,,,,,,,, 4 FYR—EZ by ~N
Shock Piston S0y R 19
e Dampferkolben ~ M3 aIImm
@o Y ~7 P18 Piston d'ammortisseur For Front approx. 9mm
O-ring P18 Pistén Vorne ca. 9mm
O—lRlng P_18 o Avant environ 9mm
Joint thorique P18 Delantero aprox. 9mm
Junta Térica P18
****** 4 UYH #912mm
e N D For Rear approx. 12mm
»7]»()[,&1:“7“50 Hinten ca. 12mm
Put an oil. Arriére environ 12mm
@G.Smm K=l Setzen Sie ein Ol Trasero aprox. 12mm
Ball Kugel M ;
z une huile.
Rotule  Rétula ettez une huile - #942mm
Ponga un aceite.
approx. 42mm
7 K 7}\4 @ O ————————— 4 S,_X ca. 42mm
YIN= v = ;
N\ environ 42mm
Shock Shaft Kolbenstange (@)
N ) . ) L aprox. 42mm
Tige d'amortisseur  Eje amortiguador
(O T
ffffffffff 4
N\ J \§ X
2ty MBEIZITS (B), R, VEEIED&BL:?&H_\"Z"Céﬂ TR EES,
Assemble as many times as specified. True-to-scale diagram. Assemble left and right sides the same way. Apply grease.
Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Bauen Sie eine linke und eine rechte Seite. Fetten.
Assemblez aussi souvent qu'indiqué. lllustration a I'échelle. Assemblez le cété gauche comme le c6té droit. Graissez.

Repita las veces sefialadas.

Dibujo a tamafio real. Realice el montaje de igual forma en ambos lados. Aplicar grasa.

16




23 %> JX— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

I
I
A1 :
Qil |
ol !
Huile |
Q\ Aceite I
\ 1
O~1mm !
o i |
le) I
I
o I
o I
I
o) I
I
TT—rbxhy |:>
3;? Piston )

Kolben

Piston
Piston

O L2 VETH, AL EROMBETANS,, (@ 6 >—EROMBEETALERT,

@ w-o<vLEFet, KBELS.

Pull down the piston and slowly fill in oil. |
Kolben nach unten ziehen, langsam mit Ol befUullen.
Placer le piston en position basse puis

remplir doucement d ' huile.
Tire del piston hacia abajo y rellene con aceite.

Then, gently move the piston up and down
to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im Ol sind.
Puis, actionner doucement le piston de bas
en haut, afin d ' éliminer les bulles d ' air.
Ahora mueva el pistén hacia arriba y hacia

|
I
I
I
I
I
|
I
I
I
I
I
|
I
I
I
I
- ot ; ) |
abajo para eliminar las burbujas de aire. |
I
I
I

Add oil one more time up to the brim.

Dampfer nochmals bis zum Rand befillen.
Ajouter de | ' huile encore une fois, jusqu ' au niveau.
Rellene de aceite hasta el borde.

OD=® chr 3. BINLATLEZSED,

@), &%) =M1 T3,

Put @ onto @ wipe up any excess oil and
screw on together with @

Setzen Sie die Dampferversch-luB kappe auf und
schraubcn Sie den Dampfer zu.
Wischen Sie ausgetretenes Ol vom Dampfer ab.

Installer la membrane @ sur le corps .
supprimer les exces d ' huile et visser le
bouchon @ avec

Coloque la membrana @ en @ limpie el aceite
sobrante y coloque enroscando E@ .

O 2o—RB< 1 HERT 2,
A L—XICEIDVRWNE E
1IN EANET,

Ensure smooth piston
movement. Should a
piston not move smoothly.

Der Dampfer muB sich leicht
bewegen lassen, ggf. die
Befiillung wiederholen.

S ' assurer que le piston puisse
opére doucement. sinon.

Asegurarse que el piston
se mueve suavemente
arriba y abajo.

2 4 4"~ )X— 1 Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

O 27V 7 EEHTE) AN,
Compress the spring and install .
Driicken Sie die Feder zusammen und schieben Sie 9 auf.
Compresser le ressort pour monter .
Comprima el muelle e instale .

x4

4ty MEIZTS (B, X RIEEA o

Assemble as many times as specified. Must be purchased separately!

Sooft wie angegeben zusammenbauen. Das Teil ist nicht im Bausatz enthalten!
Assemblez aussi souvent quindiqué. Doit étre acheté séparément!

Repita las veces sefialadas. Debe comprarse por separado.

17




25 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

<70k > ——

< Front > <

< Vorne > k
< Avant > \@'

< Delanteros >

2%
Shock Absorber
StoBdampfer
Amortisseur
Amortiguador
3x14mm TPE X

TP Screw

LK Treibschr

Vis TP 3x14mm 3x14mm

Tornillo 3x14mm TP

ﬂ«\\\\\\\\\\\\\\\\\\\\\\\\\\m —————————————— > Vs

<y > (.
< Rear >
< Hinten > é‘ A<
<Arriere > =7
< Traseros >

5

A%
Shock Absorber
StoBdampfer Q
3x14mm TPEXR Amortisseur PA
TP Screw Amortiguador

LK Treibschr
Vis TP 3x14mm Q VAR PN _
Tornillo 3x14mm TP Holes for mounting.

Diese Bohrungen verwenden
Ny
ﬂ‘\‘\\‘\\‘\\‘\\‘\\‘\\‘\\‘\\“" 2 3x14mm Trous pour le montage.

Agujeros a utilizar.

%EEIEUJ:%:%HET%O o BEERCESELS i3 (72 AR U THEIZI TS/,

Assemble left and right sides the same way. Il Ensure smooth, non-binding movement when assembling. =M Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen. Vorsicht! Wichtiger Hinweis!
Assemblez le c6té gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente. Preste atencion.

18




26 AT 7)Y —iR / Steering Servo / Lenkservo
Servo de direction / Servo de direccién
3x10mm

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m —————————————————— 2

)

@95.8mm EOR—IL S
Pillow Ball e
Kugelschraube
Rotule 5.8mm -]
Rétula 5.8mm — X
@ Omz-—" i
P—Rk—>
Servo Horn
Servohorn
Palonnier de servo
Horn servo
(@=a2—Fr3) )
Neutral Q |
Neutral
Neutre
Neutro
I
N\ Y,

M RF7 YUY TH—R

EE
Vertical
Senkrecht
Vertical
Vertical

Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

G v—ruE
Supplied with the servo.
Beim Servo enthalten.
Livré avec le servo.
Incluido en el servo.

27 AT 7 ') % —IR / Steering Servo / Lenkservo
Servo de direction / Servo de direccion

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 2
DME MR

Cords
Kabel
Fiches
Cables

) 277V v Ty —iR

3x10mm

Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

ATFrYUvoay R
Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccion

19




@ 2r—Rra> rO—35— (ESC)
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique
Variador de velocidad

28 X ARy X /Radio Box / RC Box
Boitier radio / Caja de radio

Ay F
Switch
Schalter
Interrupteur
Interruptor

@) mET—7

Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face

Cinta de doble cara

Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

(A RESEEES BN N
Insert connector.
Stecker einstecken.
Connecter la prise
Insertar el conector.

29 X ARy 2 X /Radio Box / RC Box
Boitier radio / Caja de radio

26x8mm TPEX

TP Screw

LK Treibschr

Vis TP 2.6x8mm

Tornillo 2.6x8mm TP _

,,,,,,,,,,,,,,,,,,,, 5 09 =k
Receiver
\% Empfanger

p N Récepteur

A¥—R3vrA-5—(ESC) Receptor
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique

Variador de velocidad

ATT7VVTH—R
Steering Servo
Lenkservo
Servo de direction
Servo de direccion

Antenna
Antenne
Antenne
Antena

20




30 AHAMy U X [ Radio Box / RC Box
Boitier radio / Caja de radio

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 1

7Tt
Antenna
Antenne
Antenne

3 1 J\y 7 1) —7KJL% — / Battery Holder / Akkuhalterung
Support de batterie / Soporte Baterias

3x10mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 4

LR VAL 48

(R | & )
S0 KA DT N
e A -

3x10mm

B =S DIEICHII T %,

sl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

21




MW E—5—
Motor
Motor
Moteur

32 E—% — / Motor / Motor
Moteur / Motor

G4x4mm Y hEX
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

J

3x8mm F¥v v TEX

Cap Screw

Inbusschraube

Vis

Tornillo allen
[Slmm 2 O T BECE Y EREEETS .

Firmly tighten the set screws onto the flat spots.

3mm vk Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.

Nut Vissez les vis type BTR sur les méplats.

'\E/'U“ef Apriete los prisioneros firmemente en las partes planas del gje.

crou

3x10mm YIAY I AER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

3x6mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x6mm
Tornillo 3x6mm TP F/H

)

ok

3x10mm

HIKD DT EEED > TEET %0

Tighten the screws with one sheet of paper inserted between both gears.

Legen Sie vor dem Festziehen der Schrauben ein Stiick Papier zwi-schen beide Zahnrader.
Serrez les vis en insérant une feuille de papier entre les dents des pignons.

Apriete los tornillos colocando un trozo de papel entre la corona y el pifion.

o 25 DIEICETI T B,

osll Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

22




33 5 A Y & RA—JL / Tire & Wheel / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

O KA —LEELBDSEH SV TIC
Whd,
Fit wheels inside tyres as shown.
Schieben Sie die Felge in den Reifen wie
dargestellr.
Insérer la jante dans le pneu comme indiqué.
Coloque las llantas en el interior.

A V2B O EDRA—ILERL 8,
Twist the tyre onto the wheel.

Ziehen Sie den Reifen auf die Felge.

Faire pivoter la jante pour | ' installer.

Gire la llanta.

EvdUEHTHSY AT ERL—ILD

DRTHICHEEEEREZRUERT .

After fitting wheels to tyres, apply instant glue
as shown.

Setzen Sle dle Relfen auf die Felgen und
lassen Sie einen Tropfen Sekundenkleber
In der Naht zwlschen Reifen und Felge
entlang laufen.

Apres assemblage, collez le bord du pneu
sur la jante.

Aplique pegamento cianocrilato en la junta.

34 H 4 & KA —JL /Tire & Wheel / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

<Uv >

< Rear >

< Hinten >
< Arriére >
< Trasero >

< Front >
<Vorne >
< Avant >
< Delantero >

O = v y—HSETULTHERT 3.
Unscrew the wheel nuts from the chassis,
mount the wheels and retighten the nuts.
Schrauben Sie die Stoppmut-tern los,
montieren Sie die Rader und ziehen
Sie die Stoppmuttern wieder fest.
Dévissez les écrous Nylstop épaulés,
montez les roues et reserrez les écrous.
Afloje las tuercas del chasis, coloque
las ruedas y apriete las tuercas.

P BifEER TEET %, 4 4ty MAIZTS () o y EARULSICHEITS, JLREEAITERET 5.

(LY Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. S Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent quindiqué. Assemblez le coté gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantaneo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

23




J\w 7 1) — / Battery / Akku

Accu / Bateria

3x12mm TPEX

TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP

(A

Hook Pin

Karrosserieklammer

Goupille

Clip carroceria

li?éo

IRV —%=4
Connect the servos to the receiver.

B)

24mm E
24mm or more

Verbinden Sie die Stecker.
Brancher les fiches.

Conectar.

24mm oder mehr

24mm ou plus

24mm o mas

|

- s
N
D=
L ®
~ o

EZ24mmB ED/N\y T —ZHEEH I BIHRICERT 2.

Itis used when it carries a battery not less than 24 mm thick.

(A

Akku

Es wird benutzt, wenn es nicht eine Batterie trégt, weniger als 24 mm dick.
II'est utilisé lorsqu'il porte pas une pile moins que 24 partie charmue du mm.

Se usa cuando no lleva una bateria menos espeso 24 mm.

Accu

1

Bateria

/ Inner Body / Innerer Kérper

NT o

Corps intérieur / Cuerpo interno

A VF—

3x6mm TPEX

TP Screw
LK Treibschr

Vis TP 3x6mm

Tornillo 3x6mm TP

[ oo

=
Afo
Das Teil ist nicht im Bausatz enthalten!

Must be purchased separately!
Doit étre acheté séparément!

BUBA

X

Debe comprarse por separado.

24



37 T 71—)L / Aufkleber / Decals
Autocollants / Adhesivos

>

TRD451B DMT VE KYOSHO PRINTED IN TAIWAN

O EotEC@H S FN—ILEES, @ 7 IOFREHBAOF H—LF > T,
Apply the decals to the positions indicated in numerical order. The decal numbers between brackets are only for the opposite side.
Tragen Sie die Aufkleber in der Reihenfolge ihrer Nummern auf. Die Aufkleber in Klammern sind fir die andere Selte.
Appliquez les autocollants dans 'ordre de leur numéro. Les autocollants entre parenthéses sont pour le coté opposé.
Coloque los adhesivos siguiendo el orden indicado. Los numeros entre paréntesis son para el lado opuesto.

25




3 8 R71~X T~ /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

RFEEY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

\

c

| W
\
\

\\\\\\\Q\\\\\\\

.
e

i \
S|
) N

=
N\

ORTrEVIF HOLSICHIFTHE EMAULIETT,
Slightly bend the body pins as shown in the diagram for easier removal. %

Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt. ﬁ » %
Courber les clips de carrosserie comme indiqué.

Doble ligeramente las presillas de carroceria para facilitar la instalacién.

26




94 / Tires / Die Rader / Pneus / Neumatico

k> FYbOLHTEICES,
Be careful not to
over-tighten.
Nur méaBig festziehen.
Veuiller a ne pas serrer

Die Rader
Pneus
Neumatico

T4

Tires trop fort.

Die Rader No apriete demasiado.
Pneus

Neumatico @émm 75>+ vh

Flanged Nut
Stoppmutter

Ecrou épaulé
Tuerca con collarin

+FLVF (K)
Cross Wrench (big)
Kreuzschlissel (groB)

Clé en croix (grande)
Llave de cruz (Grande)
Tighten | NY U)o 4

festziehen
Serrer
Aprieta

BRUEFDIETLDHRAD,
Tighten all the way.
Vollstandig festziehen.

Visser fermement.

Apretar bien

FOFHAIH RRICRIY B,

Replace the other side in the same way.

Diese Seite ist identisch aufgebaut wie die gegeniiberliegende Sektion.
Remplacer ce c6té aussi.

Proceda de igual forma en el lado opuesto.

HvIN—1=y FDFAE / Shock Adjustment

Die Justierung der StoBdampfer / Réglage des amortisseurs / Ajuste de los amortiguadores

&> )X\—1=v k@B U / Detaching shock units / Demontage der Daempfer .
¢ Retirer les amortisseurs. / Para desmo?ltar el amortiguador. ’ P 3x14mm TPE R
. ) FYN—1Zy hk TP Screw
<TOVk > Shock Unit LK Treibschr
<Front > Daempfer Vis TP 3x14mm
< Vorne > mgg:siz‘é;r Tornillo 3x14mm TP
oo | (e 4

4 N
<Uv> Habtm< b, BHEMMEL B3,
< Rear > Increase chassis height. ~=\  Reduce chassis height.
< Hinten > Chassishoehe erhoehen. [\ | Chassishoehe verringern.
< Arriére > Augment la hauteur. [T Réduit la hauteur.
< Trasero > Incrementa la altura. Reduce la altura.

Shock Unit
Daempfer
Amortisseur

Amortiguador

MAVTFFUR, HREIE29R—I%E ZEL SN, Q MRV IFIvRY—%ETIEILELD, BEEERHHTEET,

Refer to P.29 for maintenance and Exploded View diagram.
Siehe Seite 29 fir Wartungsarbeiten und Explosionszeichnung.
Se référer a la page 29 pour les vues éclatées et I'entretien de la voiture.
Consulte la P.29 Mantenimiento y Despiece.

The chassis height can be adjusted by turning the spring adjuster @ .

Die Chassishoehe kann durch das Drehen der Federhuelse justiert werden.
La hauteur de la garde au sol peut étre ajuster avec les bagues de réglages des amortisseurs.
La altura del chasis puede ser modificada girando el ajutador de muelle @ .

27




482E / Exploded View / Explosionszeichnung / Eclaté / Despiece

70> M/ UYFVRyY X/ Front/Rear Gearbox / Vorderes/Hintere Getriebegehéuse
Carter de différentiel avant/arriere / Caja de transmision Delantera/Trasera

@\ BRG008

VS003

VS001

@—@vzmz

@vzo12@ (@vzo12

< VZ012
@ (®)vzo12
VZ012 -
,—5
(®)vzo12

@0)vso18

% —7Rt - /\— / Servo Saver / Servo Saver ?
Sauve-servo / Salvaservos

TR113B

28




Y5 —F+ R X I Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

BRG008

%"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

MT113B

1-N2630N

MT113-01 |

MT113-01
1-W260705

|
|

|

| &
' ]

| & |
|

|

i IFW149-02

|

|

|

|

1

29




@ 53fZE / EXPLODED VIEW / EXPLOSIONSZEICHNUNG
VUE ECLATEE / DESPIECE

<HFV)N— >
< Shock Absorber >
< StoBdampfer >
< Amortisseur >

< Amortiguador >

<UVPFPRYIR >

< Rear Gearbox >

< Hintere Getriebegehause >

{b < Carter de différentiel arriere >
< Caja de transmisién Trasera >

<70OYhFEVPRYIZ >

< Front Gearbox >

< Vorderes Getriebegehéduse >

< Carter de différentiel avant >

< Caja de transmision Delantera >

<HFVIN— >
< Shock Absorber >
< StoBdampfer >

< Amortisseur >

< Amortiguador >

<tYy—FVRYIZX>

< Center Gearbox >

< Die mittlere Getriebegehause >
< Carter de différentiel central >
< Caja central >

() TR302B

\BRGOOG AN
RNE ~ /f
TR126 @

AN 92051
Q TR12 997003
<B—REe1/—> N 6
< Servo Saver > TR123 AN
i @ \ N < Servo Saver > ((f \\
'—.TR1 26 M < Sauve-servo> ’—.97003 .
T 92051 @ 97003 < Salvaservos> @ PP
-l -
Q TR126 g -
@9 TR114 E
1
1
. O—@wo202 4 ek PN R
@) TR302B : N @ POV D e ,“\ SUR) RN
- 1 & S T 7
i : ! o @)1 296%@9 ~ 1 oy @)MTT001
TR406 i ! | i 7 ; 2
@) : : ® o 357 ' @wo141v 7 e )
="\ e L e & /AR @
I e E ! i g . N \ 7 S K
1 1 < ' o ]
® % 8 : : (%) 1SHO50SM

H—ER/—YERFEL TWR W=V B D £ T,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

© Copyright 2012 KYOSHO CORPORATION / ZfEprEndi a5 DMT VE-R readyset

30 31

Cum
(G-
Omm— - —\3------ e e - -
Cum- - -




=Y %
Part Names
&Y )—ZXF7—1tv ;(DBX/DST)

ARFI—Y (1)

K E A
(i)

A& (F—No.& A%
Quantity

SPARE PARTS (1)

IN—Y %

Part Names

% FOR JAPANESE MARKET ONLY.

HA (F—No.& A%
Quantity

K E A
(i)

Y—)LRRF Y > (5x10x4)

TR103| Shock Stay Set (DBX/DST) | D ®x 1 525 | |BRGOO| ghield Bearing (5x10x4) | 18 X4 1050
10| G £ SR B s | oo Sl 557 s
T AT R Y T Pea prn [ e R T
A A e LY YRR e M e G
"0 Mai Gaar (461/0B%/05T) | 9% 315 | | el utedor )| B x4 2310
TRT138) S v S DONDSTORTORNDBIE)| 2 BB D@ x 1 | 420 | | Lagg | 2Emm L @ x 12 315
| L A O v | s B b h 7 |
| o R T | e a@a we | s
oo et T O o | el Gz il 88888 |
Trven| L e o
rhizs| mm o Cees) Iz wo| [N ZSICTITE (snaane | o
TR126| Wicol s (raabBX/bST) |0 T)x2 420 | |MTi1a) e i dgcs | ® x4 420
TRI28| ke A (UR) | B@ 1 525 | |MTT001| 2% Tty Toner) (MR dice | © @ x2 3465
TR133 | damvo Saver Shaf Set DBDST)| 3 B B x 1 525 | |ORZB620| Lo O e 10 E10 st i | 20 X 8400
TR1428] oo & Body Mount Se (R B @ @ @& x1 | 630 | - |omesitt| 1.2 5 0 Yo o Spor son| @ 6525
TR154| uang Sh o162/ ing) - | @1 s25 | |TPWI9| S ks 6 | @x2 840
TR156 vaxn\g 7o (Z:IE;%T%/ 1PC) | G x 1 525 | |VS001| B Ao D@ x2 (@®x8 473
TR3028 ﬁﬁfg&égégffg\m %@m @x2 goa| [VSOO! gf?eﬁén{,i ,\ia(ciﬁ%sapcs) @) x 4 420

2 xamm TP Sorem X2 VS003| Bifrantil Joint ©@x2 578
TR0 | Fiion oo (TIEBAE) ) | B X1 735 | | V5018 byl Shat (omal) D@2 630

ﬁijmr%nétet/strivi x1 vZ012 g?fz;gr}:ifléel;r Set @DO®@©x4 @D®x8| 945
TRA01 | 1ahy Cassio (OMTvE) | BX 1 2605 | VN0 2T ol (For VoG e | 0 X 4 368
TRA02| {000 er Son A Set (oM | B B 1 578 | (WO1Y| G T e Wacher || @ 10 473
TRA03 | ool Adaptor (OMT/DBXS.0)| 8% 4 s5 | |woeoz gl i @b 735
TR4048] Moror Mount (ONTVE) | B X1 578 | |Wozod| @O B gy | @ x4 735
TR405 évclln/g%h/a}i 3_21%;/]1%3)/ 179 @ x 1 630 96646 &%mghfmAsgtfoh ('Pﬁi]cli%/({zoi'%iﬁ; @x4 473
TRA0B| 5 evonsion Sttt (oxtamaoes) | B X 2 420 | |97001 | gerolShan ©x6 630
TRA07| Fiolhod deromm | Bx1 ®@x2 630 | 97002 | B e iggy | T 10 263
TRA0B | B G U gt /oM | © B x 2730 | 97008 | {4 Rk | @ x2 315
TR Gt Bocly Set OMT VER) | @ T x 1 6825
TRBASTE| 21 ?éﬁg,g;fé k T(I)DMT) & @ x 1 4725

9LV RITRYI Y=l

Window Mask Seal * !
TRB503 I/r:n/eﬁzgé—g(% jV(EE;-VE) x 1 683

ANRTIN—Y (2)

SPARE PARTS (2)

% FOR JAPANESE MARKET ONLY.

K=Y % AR (F—No.& AF) | K ES K=Y % AR (F—No.&E A |k ES
Part Names Quantity (BiaA) Part Names Quantity (F#50)
5.8mm EOR—)L RAFvTEY
1284 | 5 8mm Pillow Ball @ x8 210 | 192638 | 5hap pin x 10 210
6.8mmR—/LTY R
1296 | 6.8mm Ball End & x 12 420
1701 | ARSIV TM/ TZv7)
BK | Strap (M/Black x 18 263
Typ?(_}_ ) F v NOERO—ZITIEZART A=Y & UTIRFL TWRWIHL G D £,
1708 | Antenna @x4 525 REATEATY Y=Y ERFLTVETOTHEENKRDFES W,
%11 ) Some of the parts included are not available as spare parts. Purchase
92051 2)>((1 1£nmmPin x10 315 optional parts instead.

32




A7232IN—Y(1)

PNES
Description

IN—=Y %
Part Names

K E i
(i)

OPTIONAL PARTS (1)

=YY%
Part Names

% FOR JAPANESE MARKET ONLY.

PNES
Description

K E A
(i)

BRGO001| 770V Y=l RR7 Y V7 (5x10x4/4pcs) | A8 & ik 840 TR305| E= > %+ (10T/DBX-VE)| @& Xt 735
TS | Teflon Shield Bearing (5x10x4/4pcs)| instead of (18). -10 | Pinion Gear (10T/DBX-VE) instead of @%.
BRGO06| 770y Y= RRT7Y ¥ (6x12x4/4pcs) | 69 & 3 1050 TR305| E=# > £+ (12T/DBX-VE)| @& % 735
TS | Teflon Shield Bearing (6x12x4/4pcs)| instead of 69. -12 | Pinion Gear (12T/DBX-VE) instead of @.
BRGO08| 770> Y= RRTY ¥ (12x18x4/4pcs) | (D& 3 1260 TR305| E=# > %+ (13T/DBX-VE)| @& X# 735
TS | Teflon Shield Bearing (12x18x4/4pcs) i;stead of 9. -13 | Pinion Gear (13T/DBX-VE) iq%sggd of @.
ISHO50| 7Y AR=7MA (AL VY [STRIAEN) | )& i 1/8 RA—=)LANy/)\—t v MNDBX/DST) | 79, 80 & R#2 7IIE
KO | Ten-Spoke Wheel (Orange/ST-Ri4pcs) | instead of @) 1575 | [TRW106| 1)8 Wheel Stopper Set (DBX/DST)| instead of (D), @0. Auminum| 2100
ISHO50| 7> AR—71A L (E}AI0- [STR/A KN) | Q)& &Hhe TRW108| R F—)LR/X—F T (46T) |(HeXi
; 1575 ; 1890
KY | Ten-Spoke Wheel (F(Iuorescem/ST-RMpcs)) tea}% of @. -46 | Steel Spur Ge(zar (46T) : instead of (9.
ISHO50| 7 AR—7mA L (K74 b [STRIAKN) | @)L R 2554 ¥ty MT0VH & JTA/DRX) | 1.8,2.0,2.3mm D 3BHEAD
W | Ten-Spoke Wheel (White / ST-R/4pcs) | instead of @). 1575 TRW152 Stabilizer Set (for F(ront & Rear/DRX; 3types (1.8,2.0 é:ﬁr;\n:)) 1365
IF346 | RF—)LF > /\—T v 1 N=RRFESAY =y TAVM & UPR/DRX) | 2.4,2.6,2.8mm O 3 TE
04 | (EvZT >V I—F/4N) 945 | [TRWIS3| yorq Stanilizer Set (for Front & RearDRX)| 3 types (2.4 , 2.6 , 2.8mm)| 1470
Steel Shock Bushing FIOVY—LRRZ VTR |@),08,69 £X
(for Big Shock/4pcs) TRW157| (DRX / DBX2.0 / DMT / DST) | instead of (3,(18,6. | 3675
5 =T w S Teflon Shield Bearing Set
e | e Ay 1260 (DRX / DBX2.0/ DMT /DST)
Light Weight Shock Bushin VH—2=)\— 7D =
(for Big Shockapes) TRAWIGO| (T 875k | 1pe/ DR | inetoslof @. 2100
ALTYREY 75V =ty MMMPI TKI2) C-Universal Swing Shaft
IF470 | Threaded Big Shock Set(MMP9 TKI2) 6510 (1-Speed Front / DRX)
IS106 | EV I T Y= T UV T | @Rk (2f8N) V=1 N\HLZLVTIvTN | (ERE
816 B_(MS/h7\)I;—S/8_-1 6/L=84) |instead of @. (2pcs.) | 1155 | |TRWI6I 8 ‘ﬁu_v / 25%780*_/# e DRX) | instead of 7). 2100
ig Shock Spring -Universal Swing Sha
(M/Blue/8-1.6/L=84) (1-S Rear / 2-S Front / DRX)
IS106 | v T 5V N=2T) VY HE (2f8AN) 1155
916 | (M/Z4 )= /9-1.6/L=84)| instead of @. (2 pcs.)
Big Shock Spring
(M/Light Green/9-1.6/L=84)
15106 | Ev TV I\—X TV VT | @hesdh 2EAN) | 4455
-1016 | (M//X—7)L/10-1.6/L=84)| instead of @®. (2 pcs.)
Big Shock Spring
(M/Purple/10-1.6/L=84)

AT a3 vIii—yY(2)

kS
Description

% FOR JAPANESE MARKET ONLY.

OPTIONAL PARTS (2)

kS
Description

e E A
(Bisd)

IN—Y%&
Part Names

e A
(Bisd)

IN—Y%&
Part Names

1700BK éjo?(;;[rl;: (\‘él??:l(asc/k)j5 77 }g ;1)5\ 189 1705 é]o?or_;;/eazgv%rﬁt: C\gaz)ﬁ) g ;1)? 525
1700KP] Fiocrasoent Siap (FPIS) | 16 pes. 189 | | 1706 | & aiema (tesoos P ap) 6 pes 525
700KY Fiocrascent Siap (F)®) | 16 065 189 | | 1707 | & v (P Ve ) 6 b 525
018K Setor St (1 /Black) | 16 pes: 263 | | 1796BL| gyt aiicone Tubo (Blie) | Gode proction abe” | 75
1701KP] Fincrascent Siap (FOIV). | 16 065 263 | |1796R| Gk Siicone Tubo (Red) | Godo protection fube” | 735
701KY | iograscont Sivap (FYIM) | 16 e 263

# ’f )l/ OI L % FOR JAPANESE MARKET ONLY.

ACNE SEN ACNE SN IACNE AE  [kEf
Part Names Description | (f1:2) Part Names Description | (ft) Part Names Description | (ftA)
SIL | &Y aYA)L#100 (40cc) SIL | ¥ 2>+ )L#700 (40cc) SIL | ¥V YA+ )L#7000 (40cc)
0100| Silicone Oil #100 (40cc) 0700| Silicone Oil #700 (40cc) 7000 Silicone Oil #7000 (40cc)
SIL | ¥ VA1 )L#150 (40cc) SIL | ¥ avA41)L#800 (40cc) | | ¥V /—H. 2630 SIL | ¥ 3v#A4)L#10000 (40cc)
0150| Silicone Oil #150 (40cc) 0800| Silicone Oil #800 (40cc) for shocks. 10000| Silicone Oil #10000 (40cc)
SIL | ¥ a7 )L#200 (40cc) SIL | U3 )L#900 (40cc) | | (40cc) SIL | ¥Y3v7A4)L#20000 (40cc)
0200| Silicone Oil #200 (40cc) 0900 Silicone QOil #900 (40cc) 20000| Silicone Oil #20000 (40cc)
SIL | ¥ avA4)L#250 (40cc) SIL | U avA1)L#1000 (40cc) SIL | ¥YU3v7A)L#30000 (40cc)
0250] Silicone Oil #250 (40cc) 1000| Silicone QOil #1000 (40cc) 30000| Silicone Oil #30000 (40cc)
SIL | &Y avA4)L#300 (40cc) SIL | ¥ YA+ )L#1100 (40cc) SIL | )3V )L#40000 (40cc)| | 77 8. £630
0300| Silicone Qil #300 (40cc) 1100/ Silicone Oil #1100 (40cc) 40000| Silicone Oil #40000 (40cc)| | for diffs.
SIL | ¥UvA-L#350 (40cc) SIL | ¥U3vaL#1200 (40cc) SIL | ¥U3>A4)L#50000 (40cc)| | (40co)
0350| Silicone Qil #350 (40cc) 5y ) —H £630 1200/ Silicone Oil #1200 (40cc) 50000| Silicone Oil #50000 (40cc)
SIL | ¥ avA41)L#400 (40cc) | | for shocks. SIL | YUY A4)L#1300 (40cc) SIL | ¥Y3vA4)L#60000 (40cc)
0400| Silicone Oil #400 (40cc) (40cc) 1300/ Silicone Qil #1300 (40cc) 60000| Silicone Oil #60000 (40cc)
SIL | ¥ aAvA 1 )L#450 (40cc) SIL | ¥ VA4 )L#2000 (40cc)| | 7 H £630 SIL | &Y 3v7A)L#80000 (40cc)
0450| Silicone QOil #450 (40cc) 2000 | Silicone Oil #2000 (40cc) for diffs. 80000| Silicone Oil #80000 (40cc)
SIL | ¥V YA )L#500 (40cc) SIL | U 37A4JL#3000 (40cc)| | (40cc) SIL | ¥V 2VA4)L#100000 (40cc)
0500| Silicone Qil #500 (40cc) 3000| Silicone Qil #3000 (40cc) 100000| Silicone Oil #100000 (40cc)
SIL | &Y avA4)L#550 (40cc) SIL | ¥ YA+ )L#4000 (40cc) SIL | &Y 2YA4)L#300000 (40cc)
0550| Silicone Oil #550 (40cc) 4000| Silicone Oil #4000 (40cc) 300000| Silicone Oil #300000 (40cc)| | =7 1365
SIL | ¥ av#41)L#600 (40cc) SIL | ¥V Y71 )L#5000 (40cc) SIL | ¥Y2YA4)L#500000 (40cc)| | for diffs.
0600 Silicone Qil #600 (40cc) 5000 Silicone Oil #5000 (40cc) 500000 Silicone Oil #500000 (40cc)| J (40cc)
SIL | ¥V avA4)L#650 (40cc) SIL | ¥UavA1)L#6000 (40cc)
0650| Silicone Qil #650 (40cc) 6000| Silicone Oil #6000 (40cc)

33



=Y %
Part Names

AFS
Description

K E i
(i)

=Y %
Part Names

AFS
Description

K E A
(i)

SPHA7ITyIU—<— KT OV NERETICER KRFA7 YL AR ART 4 Ay 5= (1-7)

36219 | 5p Knife Edge Reamer Tool for making holes on bodies. 1890 36262 | KRF tainless PC-Body Scissors (Curve) 525
KRFAT YL ARY k74 Ay 5= (AR L=F) 7 0AL>YF(55/7.0/8.0/10mm)

36261 | KRF Stainless PC-Body Scissors (Straight) 525 80164 | Gross Wrench (5.5/7.0/8.0/10mm) 473

JACE2
Part Names

AE
Description

K E
(Bisd)

IR—Y %

Part Names

ANFS
Description

jJ 1-4 ‘y—)l/ YUICH KANAI TOOLS % FOR JAPANESE MARKET ONLY.

K E
(Bisd)

YKW001 AML—=KU—=N—($3.05) | 3mmiRFry T@EY—I 2940 YKWO020| 68 L > F R 5+ JX— (2.0mm) 1890
Straight Reamer (3.05) Smooth gaps 3mm holes. B Hexagonal Wrench Screwdriver (2.0mm)
YKWO005| ¥4 F+Z R 54 /t—(3mm/O>7) 1785 YKWO025| 68 L > F R 5+ /8= (2.5mm) 1890
B Flathead Screwdriver (3mm/Long) B Hexagonal Wrench Screwdriver (2.5mm)
YKW006| 75 X R 5+ /X— (No.1) 2205 YKWO055| 7Ry 7 XA R4 /\— (5.56mm)| #hzhEY hD 2520
B Philipshead Screwdriver (No.1) BXB | Box Screwdriver (5.5mm) BRihdhET,
YKW007| 75 2 RS+ /8— (No.2) o310 | |YKWOTO| Y7 X K51 /X—(7.0mm)| Thereis abit single [~
B | Philipshead Screwdriver (No.2) BXB | Box Screwdriver (7.0mm) article of a spare.

VACVE
Part Names

ILYKMYUw%Y ELECTRIC

W
Description

K E A
(Bi:d)

JACAVE
Part Names

Ra
Description

% FOR JAPANESE MARKET ONLY.

K E A
(Bisd)

34

36200 AC/DC C-50W X AC100-240V, DC11-18V ORI [ ZRNYF—Y ) DC10-15V 7140
NIVAFv=Iv =871 AFv—Y¥— | Ni-Cd / Ni-MH 1-15 cell 30126 | 7 5 7N VLiPoF ¥ —¥ ¥ — | Ni-Cd / Ni-MH 1-10 cell
AC/DC C-50W ) Li-ion / Li-Po / Li-Fe 1-6 cell Advantage Li-Po / Li-Fe 1-4 cell
Bala‘r;c)eb(l::harg:r / Dlzcharger Clubman LiPo Charger e XFTWETr—T 1=ty b
Ty —hEZY— EHUTFTIYILRER Quality charger at a reasonable price
36203 Temp Monitor Digital thermometer (loading type). 3990
36207P F—EA—F—mini 77X FEEMETYSVRER — 2940 ORI | ZRNYFT—Y . DC10-15V 9450
Thermo Meter mini PLUS Noncontact digital thermometer 1 set 30127 | L—RAXRY I F ¥ —Y+ — | Ni-Cd / Ni-MH 1-10 cell
IVIvAY ROBEINECER Advantage Li-Po / Li-Fe 1-4 cell
Measures engine head temp. Race Spec Charger N AR S F v =0 —(10A)
Power Zone 1~12 LR Fv—Y v — High spec charger (10A)
723011 AC /DC% A v 4 F+— v — | Suitable for 1-12 cells. | 18690
Power Zone A= T=2Y—OFBL IR ORI [ZRNAVF—Y DC10-15V
AC /DC Quick Charger Able to charge plug heater 30128 | 7JOANRYZFr—Y+— |Ni-Cd/Ni-MH 1-10 cell | 12075
Power Zone PS-25A (RE{LER) | ACI00VEE-DC12VRELER Advantage Li-Po /Li-Fe 1-6 cell
72321 | poyer Zone PS-25A (AC/DC Power Supplier) | AC100V-DC12V Electronic equipment. 14700 Pro Spec Charger
ORI |7 RNYFT—=2 i DC10-15V 24150
30153 | VA Y ARy U F+—+—|Ni-Cd / Ni-MH 1-10 cell
Advantage Li-Po / Li-Fe 1-6 cell
Twin Spec Charger
ORI |7 RNYF—= . AC100V, DC11-18V 12600
30161 | 1Q605 AC/DCF + —< ¥ — | Ni-Cd / Ni-MH 1-16 cell
Advantage Li-Po / Li-Fe 1-6 cell
1Q605 AC/DC Charger
ORI |7 F/(‘V?ﬁy 100-240V 9450
30177 | IQZEILEIR (DC14V/16A)
Advantage
1Q Power Supply 14V/16A-JP
ORI |TYF)Ey 7y TRy IR 5040
65150 | Digital Setup Box




UACVE4
Part Names

TEAIL - AT

K
Description

K E A

(i)

CHEMICAL - OIL

UACVE
Part Names

% FOR JAPANESE MARKET ONLY.

KA
Description

K E A

(Bisd)

% |ORI41702 agt;rl‘\ (;rlgaﬁigggr;;/] e gl;{a\/ngizg??;%fb cgr. 893 96178 Ilil);ig(gngd';uﬁnq:sg{%egnéth) gt;?l%oési%ﬁzgja/((u%%g 1260
96154 | KYORHO Specil Gie (145) | nstant Glue 735 | | 96180 Vit vion Pracision Offer | Gret el betngs (74ee)| 3750

| 96155 | (VOO Spocial Prmer | Sing sk o msatge | 2100 | |06508 | EETRIETY A | B K e part, | 840
96160 | Eb Gl Seat (10) | Foracyreps nroranent | 2100 | |96625 | BB Ui | R paenaty e 1050
96175 q’%\fﬁcﬁ ére(e]igeg()1 0g) ?e{aﬁsfrﬁ(ﬁ?;;dﬁction ofheat| 94

JACVEA

Part Names

A7 EW AR

NFS
Description

S A
(Bi:d)

BOX - BAG

IN—Y £

Part Names

% FOR JAPANESE MARKET ONLY.

Ra
Description

e E A
(Bi:d)

80460 Ew kR 7 Z (DX) H1 X / 542x300x397mm JX—Y Ry 7 Z(SS) 4 X /89x36x26mm 3AD
Pit Box (DX) Size / 542x300x397mm Parts Box (SS) Size / 89x36x26mm 3pcs
Ew hRy o X TEUGAICERE 420x240x330mm FrUTINyT(S) H X / 250x410x360mm

80461 | pit Box Good or storing tools 420x240330mm| 7140 | | 87613 | Carrying Bag (S) Size / 250x410x360mm | 5250
YV — )Ly T R H X / 330x230x65mm FrUYT Ry M) (1/10 B) | 1 X / 300x500x450mm

80462 | T50| Box Size / 330x230x65mm 1890 87614 Carrying Bag (M) (For 1/10) | Size / 300x500x450mm 7350
IX—=YiRy 7 Z (L) H# X / 410x264x43mm FvUyINy 7 (L) (1/8 B) | ¥ X / 350x550x540mm

80463 | parts Box (L) Size / 410x264x43mm 1890 87615 | Carrying Bag (L) (For 1/8) | Size / 350x550x540mm | 8400
K=Yy 7 Z(M) H4 X/ 232x122x32mm *v )T /\y 2 (SS) H X/ 290x330x130mm

80464 | parts Box (M) Size / 232x122x32mm 578 87616 | Carrying Bag (SS) Size / 290x330x130mm | 3675

80465 =Ry 7 Z(S) H+ X/ 120x83x25mm 158 87823 KYOSHO Z70O/MR/\w & |4+ X/ 340x240x160mm 3150
Parts Box (S) Size / 120x83x25mm KYOSHO PROPO Bag Size / 340x240x160mm

% a)ﬂﬂ OTH ERS % FOR JAPANESE MARKET ONLY.

RE
Description

S E A
(i)

IN—Y %

S E A
(i)

IN—Y %

EN
Description

Part Names Part Names

80821 | BI9 K Ey kY w b MY X | #4X /400x600mm, 3mm B 1890 96161 | ZYT 1 YIIITAN NZYZBDAYTA K~ 504
Big K Pit Mat M size Size / 400x600mm, 3mm thick Setting Weight Weights for balance adjustment
Big K Ew kY~ w k LY X | 44X /600x1000mm, 4mm & 7L 27— (40x2500mm) | K7« OFE. fiRmET—7

80822 Big K Pit Mat L size Size /600x1000mm, 4mm thick 3990 96165B| Alyminum Tape (40x2500mm) | Tape to repair/reinforce body 473

35



EXeFybh - UDT 0999 — (1)

m

Parts Names

AH KEf

Quantity| (Btd)

L]

Parts Names

A eEM
Quantity| (&)

Screw, Nut, Ring, Washer (1)

LR

Parts Names

% FOR JAPANESE MARKET ONLY.

AH kEf

Quantity| (&)

cuvy @I FIVITSYIFAOYFY K R VANV I ZAER
C-Ring Aluminium Flanged Nylon Nut Button Hex Screw
111 | S Araoitriopeg 10pcs| 210 (1| Lo apos | 315 | [rstasasH | B eor) 109 420
(o8 g HUBFINS) bt oo e Gl | 4955 | 316 | 15130088 B G omes)  [10Pcs| 315
1015 | £ Piro(er 5/10p00) 10pcs| 158 | [ L s | P [ 315 [1-s1a008H B e topes)  [10P0S| 315
1-£020 | £ i T e opesy 10pcs| 158 | [1MOSAS| bl Femas o o e | 4905 | 315 | [1-813010H | B etoopen) (1095 315
1025 | £ ra(ta snomes) topes| 158 | | (fmmmmm 35 % I0T2H B eoet1open) [1005| 315
1-E030 EUR;JE(E%%L%\) 10pcs| 158 | | 1-502604 é\.nfjéctemy 62)('2)1(3/)137&) 10pcs| 210|  [1-813015H Qui;tsirwﬁei),m;%ﬁéxg) 10pcs| 315
1-E040 E_UR;;EE%%L%\) 10pcs| 158 | | 1-502606 /B\"Lgctefvf,:ﬁ(y Bi'gﬁﬁélg)k) 10pes| 210 | [1-513018H ;;K;%irwﬁ;)/mig%:ig) 10pcs| 315
16050 | £ 0 T opesy 10pcs| 158 | | 1-502608 | S EEAIMEIMIIN  L1opes| 210| - [rstsnzsn| g S ey |90 | 315
116080 | £ i 66 0r10pes) 10pcs| 158 | [ 1-suasta | gL SNBSS [1oves| 210|  [rstaanmn| g arromes (100|315
1070 | £ hirees o) pos | 198 | | 1509008 | il S onmanonog | |10P0s] 210 | [1staonon | B roriapa) |10Pcs| 315
1100 | £ Ao e 10.00p00) 6pos | 158 | | 1503008 | S MAHOTION  fropos| 210 | {1staoten | or o e hra e | 5955 | 316
B W 1S03010 | it Soramiberofiopey | [10055] 210 | 1staotsn] B o | 5P [ 315
1N2016 | Suiuioet erionet) 10pcs| 210| | -s0a012 | gL ERMBAIIN  Ltopes| 210| - [rstaozon| g S e ey |90 | 315
182820 | e sy |10pos{210| | r-sosnte | gL EERMESIION  iopes| 210 - |rsvaozan| g ST OEAN TN spos | a1
1NG024 | 4 i A0ty t0pcs| 210| | 1-s0aots | g S RIS [topes| 200 | (S e
14032 | i nas oy fomas) 10pcs{ 210 | | 103025 | gt S L EREIEN IS 1opes{ 210 | [rstamsit| B o | 8955 | 525
B o " 80080 | o, [10ves| 210| (1| B e | 00 | 525
NRBSON | o opog | 8pcs | 210 | | 150008 | it S EEREOTIIN  ropos| 210 | {rstamont| g oy | 80cs | 525
NSO | e otom (apoey | 8pes | 210 | | 15010 | it SR ERERIONISY  Jropes| 210 | [rstamant| g oy | 800 | 525
NN | S o apsy " | 5pos [210{ [ -snaots |l SR EIRSTION  [romos| 210 | rsttsr| B e | 8PS | 825
FNIOSSN | by oo (o) | Sbes | 210 | | 150020 |t S E RN 1SN ropos| 210 | {11aHT| B o s arnm o) 5055 | 735
B A o (O it T orming screw i SRS
HTOIAS it s o | 5905 | 318 | [1tms0e | 0 gt ey [10pcs| 210| [ 1-s22610 | &0 S 7 S EME SRS N apos | 210
DR 11t o o et | 5905 | 316 | [tz | 0 gt e [10pcs| 210| [ 1:s22st2 | &0 S 7 S AMEERAION N apes | 210
FASOIAS s o ron oo Shriney | 5075 | 315 | | sms12rp | 1 gt ey 1000|210 | -s2s008 | &7 2 T EMEIN gpcs | 210
HOHOIAS o on ot B | 005 | 315 [smre | 0 ey [10ves| 210| [ 15230t | &0 S 7 SEMBITEN N apes | 210
HOMOUAR i o o ey | 5005 | 315 | [t | 0 e ) [100es| 210| [ 152302 | &0 S 7 SEMSIEN N apes | 210
HOHOIAS o s sy | 5905 | 318 | [tz | 0 g o [100cs| 210| [ 1523015 | &0 S 7 S EMEHIIEN N apos | 210
B et SISOTP | 12 5 Soeuanteriopes) | [1000s| 210 | | 152018 | 57 ZTEEMEIMEN  spos | 210
FNOSTE | o Fimaed (1omo " |10pcs] 210 | [rsisotare | 12/ oot S ey [10pcs| 210 | 52020 | 57 S TEEAEN SN spos | 210
IR | s oy e el Fodipen | 8955 | 318 | [150401TP| 10 B P et cvitamsiopos) . |10p0s| 210 | | 1523000 | &7 37 =8N s 210
0 ey " S0P | 12 5t G tarporiopes) | [10005| 210 | | 1s2doro| 57 E TR TN spos | 210
HNOSEEN | e o) e o ooy | 5005 | 210 | | (- 722 S B 2 SO X
PSS L e e 8905 [ 420 [ 1-s00008T | Gt oy |10pcs] 420 | |r-s2s006F| & ZEASELT 22N pos | 420
OSSR s 0 P Pedtpey | 5005 | 420 | [1-saaotor | gt opes 100|420 | [1-szsonar | &7 7 o = o spos | 420
O0T2T | g ot o | 100s| 420 | |1s2aoosr | &0 ¢ ZERIELT = 0o pos | 420
rsoorst| (T2 FERMBABET AN T ey TERMaa0 T SN T

36

Bind Screw(Titanium/M3x15/8pcs)

Cap Screw(M4x10/Flanged/5pcs)




EXeFyh - UVT Dy Iy— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE ‘ e M [XEf RE B A [XEf RE ‘ 3 AH Xz

No. Parts Names Quantity| (fit:4) No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&)

Dﬂmmmmmmm :: If;/:d Screw 1-534015TP IIEHIZIZ Eeid(]\géglv?l\ﬂ81]5\/)10pcs) 10pcs| 210 m I??_o/:rle :!;::I/ SZIE‘épping Screw
592608 | 1o Serowiaxirones) 10065 210 | [rsauane| o hopes) 100 210 | | rsemare 1 opes) |109°5] 210
5512 | i oad Seroni ox120pes) 10968 210 | [ 1594sTe| 15 7 O e [100cs] 210 | | rsemone L toapos) |109°5] 210
1-833006 I?I: :;icfl\ggrﬁv/(:\/l%i\e)MOpcs) 10pcs| 210 Dmmmmm '?fi_th\i/uni?]L :alfﬁead Screw 1-543008TP 1E€;rl1:d;;((:’\|f\:\;<(ﬁll/:;x%i1\())pcs) 10pcs| 210
5908 | 1o SeromMiopes |10 210 | [T tpen 1095|420 | s gt apos) |109°5] 210
00 | 1o Serowtina0nopes) 19055 210 | 153007 gt g 1095 420 | | S4STP| 15 b Scrmiantsidpos) |1095] 210
02 | i oad Serowa3noes) |100¢5 210 |rsmnier| et ey [0pes] 420 | | D Gr
901 | 1 o Sorem(Mamtalnopes) |10965] 210 | 13001 | £ s | 80es [ 20| | vsso00a | Gl ntpon[100es] 210
S901 | it hend ScremManteopes) |10965] 210 | | 1s308T | £ s Boes 30| | 1550008 | G s antpon[10Pes| 210
018 | i ead Serewtaanoes) | 10955 210 | [T otpen 95 630 | | 1559005 | ST caagopes|109°5] 210
5903 | 1o Serowtvinaonopes) 10068 210 | ot e | 905 630 | | 155908 | S g |109°5] 210
SHO08 | i ioad Scrowaopos 10008 210 [rsmtant| e e | 905 820 | | 155010 | ST e antontpon  |100c5] 210
1-534010 I?I'j :;icfl\gfr);lvc()l{ll]ﬁ%)/mpcs) 10pcs| 210 Dmmm '5I'cith\i/u: :; I\-yleixdX HixZ Screw 1-853012 ;Zetjslz:rzvilfnl\gf:;/%;(?s;\) 10pcs| 210
02 | i rend Serewiaanones) 10005 210 | 1m0 525 | | 15504 | Sl mantangeg | 95| 210
SHOTS | i read SerewiMiSnones) 1005 210 [rssmnt| ot |95 525 | | 155900 | S oo | 9es | 269
U018 | i ioad SerowMiianoes) 1008 210 st | o e v | s 525 | | 1559025 | S S mnzope | 98| 915
594020 | 1 ond Seramanzonopes) 10965 210| st e e | 80es [ 525 | | 1554008 | G anarntpon[109es] 210

TIANYIRER HIEZAM3XIB)ANY I R/FFV/8N) v NEZX(M4x8/T10A)

Dﬂmmmm Flat Head Hex Screw 1-833015HT Flat Head Screw(Hex/Titanium/M3x15/8pcs) 8pcs | 525 1-854008 Set Screw(M4x8/10pcs) 10pcs| 210
SO0 o o CermwlmniasHopes) 10955 215 | [1ssment| o) 695 | 853 | | 15012 | ST e atadpoy . [109°5] 210
FSSHI08H| o o Cormmlmniins0pes) 10955 215 | (190081 B oo | S90s | 880 | | 1ss0e0 | Sl e o Dol | sees 20
FSO00H) 1o Scromeniaeopes) 10955 315 | [ HSSHT o oiskps | 5765 | 788 | | 555008 | e ey spos | 268
FSH0M) it ScronHenhi040pe) 10965 315 | | FSMESHT| o Smammiozstps | 065 | 735 | 1555040 | Golse ooy | SPes | 15

HZEZ(M3x15)(Ny 7 Z/T0A) FEIIYZTIYEVTER Tyy—

1-833015H Flat Head Screw(Hex/M3x15/10pcs) 10pcs| 315 m Titanium Flat Head Self-Tapping Screw @ Washer

ST Pt hen Scrow(inhiaopen 1098 215 | [vsmnmt| g7 1095|420 | | s | o ey [109cs| 210
M08 o Gl 0pes) 10958 420 | (ST g et 100 420 | | s | e o) [100cs| 210
FSMII0M] it SeromHenhiaOope) [ 10955 420 | [1S300IPT g 10Pes| 420 | | ro0sis| ot e [10pes| 210
ST Pt hon Scrowihtn2Hnen 19955 420 | (ST B o | S0cs 420 | || gy |109cs| 420
SIS Pt hea Scrow(Hihin e 10955 420 | (1SS 17 o | 905 | 830 | | ioons | Stpae) ~[109c5] 420
FSMITBH| o o Cormwsaciaibpe) | 9708 420 | (ST g | 905 | 820 | | wioons| ot R O gy [109cs] 210
FSUIEOH) 1o ScromHenioccotipes) | 78| 420 | [FSHOBTPT| 5 e chniTumumntinsaige| 405 | 30| | stz | ari gm0 SROR ) [10pes] 210
1-534025H gla?l—i;j(’\s/l;:v%(?jé;l\;4f2§/é§é)) 5pcs | 420 @ﬂmmmmm :{_o,:ntg;H(ead Screw 1-W701105 V?Ia/sr;/e:a\ll_7(><’\:|17;()1;/>;?)§s§5)\) 5pes | 210

m I?IL: ge‘;dtﬂSZIZI':;)ing Screw 1-842008 ;_o/:nliéc(:’r\gvzv?laélg/ﬁpcs) 10pcs| 210 1-W701110 V?/a/sr;::l\/l_7(><’\1/l17;11(])/>;lx?s§5]\) Spes | 210
VSERET | 16 1t oad Srom2 vihopes 10925 210 | | 1sazmmo | 200 2 l0D ey [1opes| 20| | ©) Sorng Washer
VSRR | 16 1t Hoad Scrom2 vt opes [10905| 210 | | 1s4201s |00 E SO o) [10Pes| 210 | | OIS 2 Sprng vt 510pcu) [10PC%| 210

TPHZER(M2.6x12/10A) FREZ(M2.6x25/10A)
1-832612TP | 1p Flat Head Screw(M2.6x12/10pcs) |10PCS| 210 | | 1-842625 | g Screw(M2.6x25/10pcs) | 10PCS| 210
VSSORT?| 15 it o SevomMintit0pos)[10905| 210 | | 1-sazmn |00 220 sy [10pes| 210
1-833008TP LF:?:LIZ E\;E‘IMS?:TSV\/I(]I\EI);;;MOpcs) 10pcs| 210 1-543006 R#o?n‘iéé’r\g\?v:(laélg/iko)pcs) 10pcs| 210
VSO | 16 7 ke SeremMoxi0nopos) 1095|210 | | 1ssanrz |0y S SUNET o) [10pes| 210
ISP 15 Fit ond Screw(bc 2opos)[109S] 210
FSSSTP| 15 Fit g Soren(b 5M0pcs)[109CS] 210
1-s30tg7p| 157 7 EAMSX18/100) 10pes| 210

TP Flat Head Screw(M3x18/10pcs)

37




}REXRFHREHBREIRIFR24E1BIAREDLDTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

REANT/N—Y ATV 3V~ OBAF &
REBIANTIN= e AT 7 2IN—")D ;
HKINSDBAFESHEERERICESEBETWEEEXT

QT EIHOUED B UTUESIEBETEART/I\=Y P AT /=Y EEA

U JTCERBDICETENTEET,
@/X—YVERETEEBAL WM BIEIITHBRWGEIE. A VT—RYIDE

EEX CTREDSBERTTCHBATEIIENTEET,

(REEBRUBEIRAKIC & B BERSIEER20E3A31HEL > TRTIETWR

WTHDETOTFHTTELIEE W)
OFRDCHBAICERLU TRERKE (FhHA) & EHICEEZFHENBETT,
XBEZIWHEICE D EEFHRPERD FTOTCTEOEXEAEFEICTIRALLEZN,

XBETFEAREE - LIPAREXCIRBEEETEX LOBRHICED. ENZHBAD I W
XITDTHODUHTTHELIEE,

1.FTRBETERDLLIES W,

FTIEBEKDOBIEN COEBZERLBEVNKRO W W BBICSRIELLEEW SHED/N—Y DEED
BNIZEIBATEE T ZORICHEY /BURHRAE 2R FE BB EBAD R L—XICIRDET,

r

BIETCHED/NN—=YD X FRUNESIEBETH. RBDIA Y 1 V=Y E&EE *Z2FBAITNIEZTDIS TEXTEET,

(A A V=Y BE B CHLD/N—YDREPHBEFEEEREICTEXL LSV EERBEASES TV Th
B TI RERODCHEN BIEICEEITLEY,

K—ERER>TWEWBEHSEVWET,

A: BURERIAE TRER B: BIECRHER/IN—VYZ C: ZEXHIS5HM3~4HT
NR=YDRELHEEE EXULREZZILAS, BERDCHED. BEIC
R I %, BEIFLET,
J. ALY
ﬁﬁ@g{%—i‘yﬁf 72 /V'—'“/IE%E
BURIEGZ D
ZFYH—H
BENTY,
. J

2.8EICTTIIBRWERIZ RoBETHREISEERSTHBATEEY,

BIETFIBRWNSERE RER—LR—IVADREA Y A>3y THEERUIAHLIEE W,

p
A=Y M TRBICHLAD http://kyoshoshop-online.com

KYOSHOR—LR—IANDA VT VI ANS
REAYZAYavFaEsUyILTWL
M EEQRI—RZEF THMAA TV
CEEEYANTFIERATEET . HNEEIE
HEANDSZSHFBLIEE L,

ENLINE SHE b A4y (AVT—Fy ) TEHEL
AHDZEIF2EFE (B ILYYMA—R K

BV DSERBOW T ETOTTHIFA

fEEWN,

HKEERFHERUCEAUVEX U TIITRED., FEXFHESICBEWSES S,

REkRA R
T243-0034 #HR|IKEARTMF153

OFHVWAHIZ1I—Y—HHREXT
Bt 046-229-4115 ZfIHKME - B~ (fiEBA%FR<)13:00~19:00



The service mentioned below is available only for Japanese market.

fHILP ME L CAREROERAVEE S E

INSDY—ERISBAERICRSETIEEEX T

MBI TrY ., #ELTHTEFCVDHLEVLREETTVE LS, CBAWVW LWL
IRFEEE feld. RE1—Y—HAZEANERVEE LT,
REI—Y—HEXBNBEAVEEORIE. EREW KD, TEEOSHWEEHAHE
[CHEBIEZZHRADI A, 77V I AFRBBETExY KTV

RE\DEHLEEE - RP%IL  —1HEEE

REICBEVEEDRIE. TREI—Y—HRZEICTERS T
BHEVWEEDRIE. BFiciEm Pl BkiHBAE 2 CHE %'0)92.\ 83T HURERBBEZE DONN— TV, 171285, B aE S
(F—No)ZRWBGE, BEXEFMICHEHMSELEEL,

zxcospnati:046-229-4115 mscosmeatid AR~SREIEE%ER)13:00~1900,
rxcosmeaek046-229-1501 PIgLINEEMIaERsE, cayes Sae. maan
BETCOSMLES T T 243-0034 )R E 7|<FE fF153 EEsst 1——HEE%=E%

-------------------------------------------------------------------------------------------- B R U o oo

SHEVESERAR

BREVEERMEIE. FAXEIEEETEEISIEEL, BEFES RBCRADOIAZEBEL TIREEET,
BZXOFGIE. SAVEGERBOIC—Z2REL LT

[ & No.30844 B DMT VE-R readyset )
cHAE | @ - R ZE wm = A B
(;{5;‘3 A—h—% Emd SR ;97

JUhT
cE4 R/ICEE # -3
"oE""l T -
T e
Pl g ( ) FAX ( )
| AR~ SRRRAER)13:00~ 1900 CRIBERETR LR : | Z{INo.zmerm )
N
BRIVWEE AR a1 RESHBEOR— B RBEES(F—No)EALSEL HBNCBBMITIRALEE,
\, J

HEEHRRL T, BEROEABROREICAZANTEYET., BBRELYOD, EXRUEHVEEEZBELCTHY AEEFHROBEABRICOEE LTI, ()~C)DIBEERERITE=FIcRH
LIVBIRT 2L 53R ERHBY EEA. (NBERDBFNDEELEZIIIHE, QFRICEDEMTHEREZVEE. )T —ERDRBOHLHDEFLRICHTY 158,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

R &L

_ T243-0034 #HFE/|EEAFMF153
[A—h—iEEOMEBRERFELT @ 1—F—HHKEEBELE 046-229-4115
ZRER/ICEELHEL &S, | BEWEEE  BE~2B@MEEZR<)13:00~19: 00

852912021 PRINTED IN CHINA



	P001 DMT VE-R MM 5out.ai
	P002 DMT VE-R MM 5out.ai
	P003 DMT VE-R MM 5out.ai
	P004 DMT VE-R MM 5out.ai
	P005 DMT VE-R MM 5out.ai
	P006 DMT VE-R MM 5out.ai
	P007 DMT VE-R MM 5out.ai
	P008 DMT VE-R MM 5out.ai
	P009 DMT VE-R MM 5out.ai
	P010 DMT VE-R MM 5out.ai
	P011 DMT VE-R MM 5out.ai
	P012 DMT VE-R MM 5out.ai
	P013 DMT VE-R MM 5out.ai
	P014 DMT VE-R MM 5out.ai
	P015 DMT VE-R MM 5out.ai
	P016 DMT VE-R MM 5out.ai
	P017 DMT VE-R MM 5out.ai
	P018 DMT VE-R MM 5out.ai
	P019 DMT VE-R MM 5out.ai
	P020 DMT VE-R MM 5out.ai
	P021 DMT VE-R MM 5out.ai
	P022 DMT VE-R MM 5out.ai
	P023 DMT VE-R MM 5out.ai
	P024 DMT VE-R MM 5out.ai
	P025 DMT VE-R MM 5out.ai
	P026 DMT VE-R MM 5out.ai
	P027 DMT VE-R MM 5out.ai
	P028 DMT VE-R MM 5out.ai
	P029 DMT VE-R MM 5out.ai
	P030-031 DMT VE-R MM 5out.ai
	P032 DMT VE-R MM 5out.ai
	P033 DMT VE-R MM 5out.ai
	P035 DMT VE-R MM OP 5out.ai
	P036 DMT VE-R MM 5out.ai
	P037 DMT VE-R MM 5out.ai
	P038 kounyuuout.ai
	P039 FAXout.ai
	P040 DMT VE-R MM 5out.ai



